INSTALLATION INSTRUCTIONS AND PARTS LIST

VEHICLE APPLICATION: MODEL 570716 MEGA STEPS ON:
2007 AND NEWER GM TAHOE & YUKON SUV’S WITH FACTORY SIDE STEPS

NOTE: THIS APPLICATION USES EXISTING FACTORY RUNNING BOARD MOUNTING BRACKETS
FOR MOUNTING THE MEGA STEPS.

READ INSTRUCTIONS COMPLETELY AND CHECK TO MAKE SURE THAT ALL REQUIRED PARTS (LISTED
ON SERVICE PARTS LIST) ARE ON HAND BEFORE STARTING THE INSTALLATION.

REMOVE THE FACTORY RUNNING BOARD STEP PLATE FROM THE VEHICLE BRACKETS.

3.1

3.2.

3.3.

3.4.

REMOVE FOUR METRIC SEMS SCREWS (10mm SOCKET) FROM THE OUTBOARD END OF THE
FACTORY BRACKET ON THE UNDER SIDE OF THE STEP. THESE SCREWS FASTEN THE FACTORY
STEP TO THE FACTORY BRACKETS.

REMOVE FIVE METRIC SEMS SCREWS (13mm SOCKET) FROM THE INBOARD EDGE OF THE
FACTORY STEP PLATE ON THE UNDER SIDE OF THE STEP. FOUR OF THESE SCREWS FASTEN THE
STEP PLATE AND FACTORY BRACKETS TO THE ROCKER PANEL PINCH WELD AND ONE AT THE
FRONT FASTENS THE STEP TO THE FENDER AND ROCKER PANEL.

LOOSEN FOUR METRIC SEMS SCREWS (13mm SOCKET) ON THE INBOARD VERTICAL WALL OF THE
ROCKER PANEL THAT FASTENS THE TOP OF THE RUNNING BOARD BRACKET. THESE NEED TO BE
LOOSED JUST A COUPLE TURNS TO ALLOW THE BRACKET TO SLIDE DOWN ON THE BRACKET
SLOT. THIS WILL ALLOW THE FACTORY STEP PLATE TO BE SLID OUTWARD OFF OF THE
MOUNTING BRACKETS.

SLIDE THE FACTORY STEP PLATE OFF OF THE MOUNTING BRACKETS.

ATTACH THE MEGA STEPS (ITEM #1) TO THE MOUNTING BRACKETS.

4.1.

4.2.

4.3.

4.4.

REINSTALL THE SEMS SCREW AT THE FRONT OF THE ROCKER PANEL THAT HOLDS THE BOTTOM
OF THE FENDER TO THE ROCKER PANEL.

INSERT A NYLON WASHER (ITEM #2) BETWEEN THE TOP OF THE FACTORY MOUNTING BRACKET
AND THE BOTTOM OF THE ROCKER PANEL AND REINSTALL THE FACTORY SEMS SCREW AS
SHOWN. THIS IS DONE ON EACH MOUNTING BRACKET.

PREPARE THE MEGA STEP PLATE FOR MOUNTING AS FOLLOWS. SLIDE FOUR EXISTING BOLTS ON
THE UNDERSIDE OF THE MEGA STEP TO WITHIN FOUR INCHES OF THE END OF THE SLOT. SLIDE
TWO SCREWS EACH WAY AND THEN INSTALL AND TIGHTEN A NUT (ITEM #4) ON EACH OF THESE
SCREWS TO 19 LB FT. INSERT FOUR (4) 5/16” SQUARE HEAD SCREWS (ITEM #3) IN THE CENTER
SLOT ON THE UNDER SIDE OF THE STEP.

POSITION THE MEGA STEP ON THE FACTORY MOUNTING BRACKETS SO THAT THE SQUARE
HEAD SCREWS ARE LOCATED IN THE SLOTS OF THE MOUNTING BRACKETS AND THE STEP IS
CENTERED, FRONT TO REAR, ON THE VEHICLE. INSTALL 5/16” SERRATED FLANGE NUTS (ITEM #4)
ON THE SQUARE HEAD SCREWS AND TIGHTEN TO 19 LB FT

SERVICE PARTS LIST
ITEM | PARTNO. | QTY | DESCRIPTION
1 575078 1| STEP ASSY- 78.00” (MOD. 575078)
2 107182 8 | WASHER- SPCR, NYLON, BLK, .312 ID X 1.24 OD X .25 THK
3 106880 8 | SCREW-SQUARE HEAD, 5/16_18 UNC X 1.00”
4 102680 16 | NUT-SERRATED FLANGE, HEX, SST, 5/16-18 UNC

1500001 J1S09001,Q59000 CERTIFIED\ CERTIF

1200 Birch Street EO(IIPMENT 551613 SHEET 1 OSFEB

Brandon, SD 57005




90494480 <2 IAHHS €T91CG

NI S00LS @s "uopupig
INIWAINDI 12213 YIIg 0011
WOD¥L

FKIADT

LHEMOVIE AHOLOVA HOVH
NO HENO -SHOVId dN0d
LHMDO0S WwWQl HSN

qasndyd LON
qll\lll\l\bgmmom AYOLOVA

—ALISOdd0 HAIS (YAHNHASSV) LHOHIE—
NMOHS HAIS (YAATEA) LAAT

dilLS AdOLOVA HHIL 40
INOY4 HHL LV dANO NV
LAMOVEE AHOLOVA HDVH

NO HUNO -SHDOVId HAId

LAMDOS Wwgl HsSN
ISNHY -MHYDS AYOLIOVA

LHEMOVIE AdOLOVA HOVH
NO HNO :-SHDOVId dN0od
LAMDOS Wwgl dSN
dasnid -MHIIDS AJ0LOVA

ddlS A0 dNd WOUA LOTIS
JHINHD NI dUTIVLSNI {4
LSON SMA¥DS dVAH A¥vNds

SMIADS AVAH dIVNOS
dISANN d04 SLNN
ADNVTL THLVIYHS

LOTS JYVOANI NI SMHYDS
AVAH d¥VNDS TESNNN

914046~ 'ON THAONW

dALS ANVH L4071 LSTT SLIVd HOIATHS

ddls dNVH LHOIY

ATOIHHA A0 dVHY dUVMOL
44 dINOHS 0DO0T INYHANT




